
September Ranch Subdivision Project  
Response to Comments to Draft REIR  
 
 

 
Michael Brandman Associates  
H\Client (PN-JN)\2137\21370002\RTC\RTC Final 07-06\21370002 App Divider Pages.doc  

 

Appendix A: Water System Considerations - 
Background Technical Documents



September Ranch Subdivision Project  
Response to Comments to Draft REIR  
 
 

 
Michael Brandman Associates  
H\Client (PN-JN)\2137\21370002\RTC\RTC Final 07-06\21370002 App Divider Pages.doc  

Questa: September Ranch Water Plan Summary











 



 



 



 



 



 



 



 



T (gpd/ft) = 50,000
Q (gpm) = 47
t (days) = 180

r (ft.) = 300.00
S = 0.300

u = (1.87)(r2)(S) = 5.61E-03
   ( T ) ( t )

W(u) = 4.6134 per Table A
[...]
6.1 32.1533 29.8507 27.5481 25.2455 22.9429 20.6403 18.3378 16.0352 13.7326 11.4300 9.1275 6.8254 4.5283 2.2797 0.4454 0.0003
6.2 32.1370 29.8344 27.5318 25.2293 22.9267 20.6241 18.3215 16.0189 13.7163 11.4138 9.1112 6.8092 4.5122 2.2645 0.4366 0.0003
6.3 32.1210 29.8184 27.5158 25.2133 22.9107 20.6081 18.3055 16.0029 13.7003 11.3978 9.0952 6.7932 4.4963 2.2494 0.4280 0.0003
6.4 32.1053 29.8027 57.5001 25.1975 22.8949 20.5923 18.2898 15.9872 13.6846 11.3820 9.0795 6.7775 4.4806 2.2346 0.4197 0.0002
6.5 32.0898 29.7872 27.4846 25.1820 22.8794 20.5768 18.2742 15.9717 13.6691 11.3665 9.0640 6.7620 4.4652 2.2201 0.4115 0.0002
6.6 32.0745 29.7719 27.4693 25.1667 22.8641 20.5616 18.2590 15.9564 13.6538 11.3512 9.0487 6.7467 4.4501 2.2058 0.4036 0.0002
6.7 32.0595 29.7569 27.4543 25.1517 22.8491 20.5465 18.2439 15.9414 13.6388 11.3362 9.0337 6.7317 4.4351 2.1917 0.3959 0.0002
6.8 32.0446 29.7421 27.4395 25.1369 22.8343 20.5317 18.2291 15.9265 16.6240 11.3214 9.0189 6.7169 4.4204 2.1779 0.3883 0.0001
6.9 32.0300 29.7275 27.4249 25.1223 22.8197 20.5171 18.2145 15.9119 13.6094 11.3068 9.0043 6.7023 4.4059 2.1643 0.3810 0.0001
7.0 32.0156 29.7131 27.4105 25.1079 22.8053 20.5027 18.2001 15.8976 13.5950 11.2924 8.9899 6.6879 4.3916 2.1508 0.3738 0.0001
7.1 32.0015 29.6989 27.3963 25.0937 22.7911 20.4885 18.1860 15.8834 13.5808 11.2782 8.9757 6.6737 4.3775 2.1376 0.3668 0.0001
7.2 31.9875 29.6849 27.3823 25.0797 22.7771 20.4746 18.1720 15.8694 13.5668 11.2642 8.9617 6.6598 4.3636 2.1246 0.3599 0.0001
7.3 31.9737 29.6711 27.3685 25.0659 22.7633 20.4608 18.1582 15.8556 13.5530 11.2504 8.9479 6.6460 4.3500 2.1118 0.3532 0.0001
7.4 31.9601 29.6575 27.3549 25.0523 22.7497 20.4472 18.1446 15.8420 13.5394 11.2368 8.9343 6.6324 4.3364 2.0991 0.3467 0.0001
7.5 31.9467 2.6441 27.3415 25.0389 22.7363 20.4337 18.1311 15.8286 13.5260 11.2234 8.9209 6.6190 4.3231 2.0867 0.3403 0.0001
7.6 31.9334 29.6308 27.3282 25.0257 22.7231 20.4205 18.1179 15.8153 13.5127 11.2102 8.9076 6.6057 4.3100 2.0744 0.3341 0.0001
7.7 31.9203 29.6178 27.3152 25.0126 22.7100 20.4074 18.1048 15.8022 13.4997 11.1971 8.8946 6.5927 4.2970 2.0623 0.3280 0.0001
7.8 31.9074 29.6048 27.3023 24.9997 22.6371 20.3945 18.0919 15.7893 13.4868 11.1842 8.8817 6.5798 4.2842 2.0503 0.3221 0.0000
7.9 31.8947 29.5921 27.2895 24.9869 22.6844 20.3818 18.0792 15.7766 13.4740 11.1714 8.8689 6.5671 4.2716 2.0386 0.3163 0.0000
8.0 31.8821 29.5795 27.2769 24.9744 22.6718 20.3692 18.0666 15.7640 13.4614 11.1589 8.8563 6.5545 4.2591 2.0269 0.3106 0.0000
8.1 31.8697 29.5671 27.2645 24.9619 22.6594 20.3568 18.0542 15.7516 13.4490 11.1464 8.8439 6.5421 4.2468 2.0155 0.3050 0.0000
8.2 31.8574 29.5548 27.2523 24.9497 22.6471 20.3445 18.0419 15.7393 13.4367 11.1342 8.8317 6.5298 4.2346 2.0042 0.2996 0.0000
8.3 31.8453 29.5427 27.2401 24.9375 22.6350 20.3324 18.0298 15.7272 13.4246 11.1220 8.8195 6.5177 4.2226 1.9930 0.2943 0.0000
8.4 31.8333 29.5307 27.2282 24.9256 22.6230 20.3204 18.0178 15.7152 13.4126 11.1101 8.8076 6.5057 4.2107 1.9820 0.2891 0.0000
8.5 31.8215 29.5189 27.2163 24.9137 22.6112 20.3086 18.0060 15.7034 13.4008 11.0982 8.7957 6.4939 4.1990 1.9711 0.2840 0.0000
8.6 31.8098 29.5072 27.2046 24.9020 22.5995 20.2969 17.9943 15.6917 13.3891 11.0865 8.7840 6.4822 4.1874 1.9604 0.2790 0.0000
8.7 31.7982 29.4957 27.1931 24.8905 22.5879 20.2853 17.9827 15.6801 13.3776 11.0750 8.7725 6.4707 4.1759 1.9498 0.2742 0.0000
8.8 31.7868 29.4842 27.1816 24.8790 22.5765 20.2739 17.9713 15.6687 13.3661 11.0635 8.7610 6.4592 4.1646 1.9393 0.2694 0.0000
8.9 31.7755 29.4729 27.1703 24.8678 22.5652 20.2626 19.9600 15.6574 13.3548 11.0523 8.7497 6.4480 4.1534 1.9290 0.2647 0.0000
9.0 31.7643 29.4618 27.1592 24.8566 22.5540 20.2514 17.9488 15.6462 13.3437 11.0411 8.7386 6.4368 4.1423 1.9187 0.2602 0.0000
9.1 31.7533 29.4507 27.1481 24.8455 22.5429 20.2404 17.9378 15.6352 13.3326 11.0300 8.7275 6.4258 4.1313 1.9087 0.2557 0.0000
9.2 31.7424 29.4398 27.1372 24.8346 22.5320 20.2294 17.9268 15.6243 13.3217 11.0191 8.7166 6.4148 4.1205 1.8987 0.2513 0.0000
9.3 31.7315 29.4290 27.1264 24.8238 22.5212 20.2186 17.9160 15.6135 13.3109 11.0083 8.7058 6.4040 4.1098 1.8888 0.2470 0.0000
9.4 31.7208 29.4183 27.1157 24.8131 22.5105 20.2079 17.9053 15.6028 13.3002 10.9976 8.6951 6.3934 4.0992 1.8791 0.2429 0.0000
9.5 31.7103 29.4077 27.1051 24.8025 22.4999 20.1973 17.8948 15.5922 13.2896 10.9870 8.6845 6.3828 4.0887 1.8695 0.2387 0.0000
9.6 31.6998 29.3972 27.0946 24.7920 22.4895 20.1869 17.8843 15.5817 13.2791 10.9765 8.6740 6.3723 4.0784 1.8599 0.2347 0.0000
9.7 31.6894 29.3868 27.0843 24.7817 22.4791 20.1765 17.8739 15.5713 13.2688 10.9662 8.6637 6.3620 4.0681 1.8505 0.2308 0.0000
9.8 31.3792 29.3766 27.0740 24.7714 22.4688 20.1663 17.8637 15.5611 13.2585 10.9559 8.6534 6.3517 4.0579 1.8412 0.2269 0.0000
9.9 31.6690 29.3664 27.0639 24.7613 22.4587 20.1561 17.8583 15.5509 13.2483 10.9458 8.6433 6.3416 4.0479 1.8320 0.2231 0.0000

Questa Engineering Corporation 220019 - September Ranch



 



 



September Ranch Subdivision Project  
Response to Comments to Draft REIR  
 
 

 
Michael Brandman Associates  
H\Client (PN-JN)\2137\21370002\RTC\RTC Final 07-06\21370002 App Divider Pages.doc  

Kennedy Jenks: Technical Memorandum No. 8 

 



Kennedy/Jenks Consultants 

::odma\pcdocs\west\790059\1 © Kennedy/Jenks Consultants, Inc. 

 

26 May 2006 

Technical Memorandum No. 8 

To: Sachi Itagaki, P.E., Project Manager  

From: Robert Ryder, P.E., Process Engineer 

Subject: September Ranch Water Treatment Alternatives 
 K/J 034813*03  

Background 

The proposed water supply for the September Ranch residential development is a groundwater 
well with an allowable annual yield of 57.21 AF per year (18.64 MG per year). Sampling and 
analysis of the water quality of the Main Well was completed this year and the concentration of 
total dissolved solids (TDS), iron, manganese, and total coliform bacteria were found to exceed 
California primary and secondary maximum contaminant limits or levels. 

A summary report by Questa Engineers in April 2006 proposed that a reverse osmosis (RO) 
membrane water treatment plant be utilized to lower the TDS and other constituents to below 
drinking water limits. A concentrated brine reject water of 15% of the daily potable supply which 
would be 9,000 gpd average would be produced of which only half could be discharged to the 
sanitary sewer due to a sodium limitation for wastewater concentrations and the other 4,500 gpd 
hauled away each day to the Monterey Wastewater Treatment Plant’s outfall for disposal to the 
ocean. The water capacity loss for R.O. treatment and the handling of brine residues would be a 
problematic water capacity loss and a continuing major expense for the September Ranch 
development.  

You initially inquired if a pellet softening water treatment alternative could be feasible for this 
facility as a possibility to reduce well water pumping quantities and offsite disposal quantities for 
water treatment residues. Kennedy/Jenks Consultants has been interested in pellet softening as 
is commonly used in European and also in many Florida and Midwestern U.S. water treatment 
projects (Merkel, 1999; Benefield, 1999). Our interest in pellet softening was initiated as a 
means of reducing salinity of sodium ion exchange water softeners and TDS in water supplies 
and waste discharges in California in recent years. We have pilot tested and evaluated pellet 
softening processes at Soquel, Hollister, Cambria, Santa Paula, Oxnard, Valencia, and other 
locations; and are quite familiar with the chemistry and technology for application in California.  

The concept of multi-stage R.O. treatment to reduce brine disposal quantities and thereby 
produce more usable potable water is also extensively used by industrial power plants, but less 
commonly by municipal facilities. There is also a third alternative for hardness and TDS removal 
that has been extensively used for municipal water supplies in Florida which is nanofiltration 
membranes. These are larger pore size membranes than R.O. but effectively remove the larger 
divalent ions, including calcium, magnesium, bicarbonate, sulfate, etc. from water and these like 
lime treatment for pellet softening also remove a substantial portion of TDS.  A study conducted 



Kennedy/Jenks Consultants 

Technical Memorandum No. 8 
Sachi Itagaki, P.E., Project Manager 
12 July 2006 
K/J 034813*03  
Page 2 

  © Kennedy/Jenks Consultants, Inc. 

by Kennedy/Jenks with Port Hueneme Water Agency (PHWA) using reverse osmosis, 
nanofiltration, and electro dialysis removal (EDR) is found in the attached references. 

Pellet Softening 

The pellet softening process targets the removal of calcium and bicarbonate by precipitation to 
produce a calcium carbonate (calcite-limestone) solid particle which forms a hard crystal upon a 
small sand grain (Graveland, 1983; Horsley, 2005). This provides very concentrated dry 
granules of calcite which can be hauled away and usually beneficially used to “lime” and reduce 
alkalinity of acidic soils of farmed fields and vineyards typical of coastal areas of California 
(Cornwall, 1990). 

In a recent article (deBoer, 2005) pellet crystallization is described as a zero-discharge 
technique that has resulted in numerous applications world wide, not only for softening and TDS 
removal, but for fluoride, phosphate and heavy (toxic) metals and organics removal as well 
(Mercer, 2005). Two types of alkaline chemicals are commonly used to raise the pH of the water 
to the calcium carbonate saturation limit of 10.5±, sodium hydroxide (NaOH) or calcium 
hydroxide (Ca(OH)2). NaOH is utilized when a simple liquid chemical is chosen, and increase in 
sodium ion in the water is not of concern. However, the use of calcium hydroxide is also used 
and in that case similar to any cold lime water softening slurry process, and has the advantage 
of greater reduction in TDS, no sodium increase, lower chemical cost, but greater solids 
residues. Both chemicals were tested at Soquel and performed equally. It is the latter, chemical 
calcium hydroxide addition that is viable for September Ranch because of the necessity to lower 
sodium in discharges to the wastewater system. 

The Soquel Creek Water District (SCWD) is currently considering installation of pellet softening 
at their five groundwater treatment plants if and at such time as their consumers wish to improve 
aesthetic water quality to include centralized water softening. The pilot plant testing and 
conceptual level pricing provided SCWD with a conceptual plan of providing centralized 
softening to lower hardness, TDS, and improve the aesthetic quality of the water on very limited 
land area sites. 

Water Quality and Pellet Softening Effects 

A compilation of the Main Well water quality in terms of general constituents; principal cations 
and anions, metals, and other pertinent characteristics relating to lime-pellet water softening are 
shown in Table 1. This table shows that the well water is a low pH, high TDS, hardness, iron 
and manganese water which also indicates the presence of Total Coliform, probably of soil 
origin as the fecal source E. Coli were not detected. 

The well waters’ principal ions are calcium and bicarbonate as shown in the calculated milli-
equivalent/liter (MEQ/L) column. However, there is an excess of anions, which are attributable 



Kennedy/Jenks Consultants 

Technical Memorandum No. 8 
Sachi Itagaki, P.E., Project Manager 
12 July 2006 
K/J 034813*03  
Page 3 

  © Kennedy/Jenks Consultants, Inc. 

to a high carbon dioxide (CO2) concentration, which can be readily stripped off by aeration to 
then lower bicarbonate alkalinity, elevate the pH to about 7.5 and greatly reduce the quantity of 
calcium hydroxide lime slurry needed for pellet softening and as a result the quantity of calcite 
solids residues for disposal. 

The Main Well water quality is ideal for lime pellet softening as there is a predominance of both 
calcium and alkalinity, and dosage with lime slurry to a pH of 10 to 10.5 will enable the 
crystallization of calcite to form hard pellets of 3 to 4 millimeters in diameter. Treatment will 
occur in an upflow slurry contactor. The third column in the table indicates what should be the 
finished water quality following treatment stages which include (Horsley, 2005): 

1. Air stripping to reduce CO2 and elevate pH to 7.5± 

2. Lime pellet softening to pH 10.5± 

3. CO2 neutralization to pH 8± 

4. Granular media pressure filtration to remove the cloudy lime milk turbidity carry over 
from the pellet softener. 

Lime pellet softening is estimated to reduce the TDS from 992 mg/l to about 480 mg/L and the 
total hardness from 512 mg/l CaCO3 to about 215 mg/L CaCO3. The iron and manganese in the 
well water will be oxidized by aeration stripping and will be coprecipitated onto the calcite 
pellets, which should almost totally remove these constituents (Permutit, 1994). It is expected 
that the elevated pH will also substantially reduce viable total coliform, which can further be 
totally destroyed by chlorination prior to filtration. A discussion of pellet softening as found in an 
American Water Works Research Foundation (AWWARF) document is found in the attached 
references. 

Although a Monterey County health staff member commented on our 22 May 2006 conference 
call that 480 mg/L TDS is very close to the 500 mg/L best secondary containment level and 
does not leave much margin for error, the response can be that the actual long term upper 
secondary contaminant level for TDS in California is in fact 1,000 mg/L; and even the untreated 
well water meets that criteria, and is a typical quality for many communities in California (DHS, 
1998). 

The sodium concentration of the water will not be affected, and remain at 121 mg/L. There are 
no primary or secondary drinking water standards for sodium. Questa Engineers indicates a 
typical sodium increase of 40 to 60 mg/L by domestic use, with resultant waste discharges of 
sodium at 161 mg/L, slightly above the limit of 150 mg/L of the Carmel Area Wastewater District 
(CAWD). 



Kennedy/Jenks Consultants 

Technical Memorandum No. 8 
Sachi Itagaki, P.E., Project Manager 
12 July 2006 
K/J 034813*03  
Page 4 

  © Kennedy/Jenks Consultants, Inc. 

There are possibilities of lowering the incremental sodium increase in domestic use to 20 to 30 
mg/L which would then be within the sodium acceptance parameters of the CAWD. These 
sodium reduction methods would include provisions to require that any residential water 
softeners, if homeowners use them, use potassium chloride rather than sodium chloride for ion 
exchange regeneration, encourage potassium chloride for hypochlorite disinfection for 
swimming pools, if allowed, and potassium hydroxide rather than sodium hydroxide in cleaning 
products. 

At any rate, the predicted sodium concentration in the wastewater even with a 40 mg/L 
incremental sodium increase is 161 mg/L compared to the R.O. projections of a maximum of 
159 mg/l (Attachment C of Questa Report), so the difference is not significant and may be 
tolerable to the CAWD. 

Overall, the capital cost of the pellet softening-filtration alternative should be less than half of the 
cost of an R.O. membrane system; and power, energy, and chemical costs of less than a 
quarter of R.O. costs. However, the largest savings will be in solids residue disposal costs as 
compared to brine discussed as follows; and the fact that rather than an average RO reject 
stream of 9,000 gallons per day of water; the reject stream will be less than 200 gpd, and 
primarily of filter backwash water. Questa estimates that 50% to 60% or 4,500 to 5,400 gpd of 
the RO reject stream would have to be trucked each day to the Monterey Regional Water 
Polution Control Plant while the remainder could be discharged to the sanitary sewer. 

At a predicted peak daily treatment capacity of double that of the daily average for water 
treatment facilities, 120,000 gpd, or 85 gpm is the size needed for the water treatment facility 
and the brine level would then be 9,000 gpd or two 4,500 gallon trucks. 

Air stripping would be accomplished at a 10 gpm/sf rate, in a 3 1/2 feet diameter stripping tower, 
pellet softening is at a 15 to 20 gpm/sf rate and would be accomplished by two 3 feet diameter 
redundant pellet softener columns, and filtration at a 3 gpm/sf rate by two 6 feet diameter 
anthracite and silica sand media pressure filters (Permutit, 1994). 

There is moderate use of pellet softening for municipal supplies in the United States, but many 
installations in Europe and Japan. The largest municipal installation in the U.S. is at Hollywood, 
Florida. Permutit literature cites municipal installations in Wyoming and Iowa, but since 
acquisition by U.S. Filter Company there has been no aggressive marketing of pellet softening 
in this county. We have contacted Permutit and they have supplied a list (attached as a 
reference) of 62 municipal pellet softening facilities in the U.S., 41 in Florida, but only six west of 
the Mississippi River, the closest being at Gillette, Wyoming. In the Netherlands, calcite pellets 
from softening plants are sold to farmers to lime agricultural lands (Cornwall, 1980). However, 
that may not be possible for one small facility in California. 



Kennedy/Jenks Consultants 

Technical Memorandum No. 8 
Sachi Itagaki, P.E., Project Manager 
12 July 2006 
K/J 034813*03  
Page 5 

  © Kennedy/Jenks Consultants, Inc. 

In the United States, in the late 1990s there was an introduction of a Dutch pellet softener 
through Wheelabrator (1998), but since their acquisition by U.S. Filter, that improved pellet 
softener is no longer available. Information on the Wheelabrator technology is found in the 
attached references. Recently, Kennedy/Jenks Consultants in the interest of utilizing more of 
this innovative technology in the western U.S. have had Roberts Filter Co. of Darby, 
Pennsylvania fabricate pilot pellet softeners and have designed systems up to 800 gpm capacity 
for full scale production. The pellet softening results were favorable in all pilot test situations and 
implementing final design and construction is pending for most of these agencies as an 
economical means to reduce salinity. 

Residue Disposal 

The waste from a pellet softening plant is small hard crystals of limestone surrounding the tiny 
silica sand grains used as the nucleus (deBoer, 2005). 

The calculated annual quality of limestone pellets is 93,300 pounds = 46.65 tons per year. The 
overall volume is about 40 cubic yards per year. The pellets can be discharged into 20 cubic 
yard dumpster containers and hauled offsite about twice per year, as shown on the attached 
page of pellet softening calculations (Table 2). 

It is quite likely that the pellet disposal cost would be minimal, as there are nearby agricultural 
land areas of acidic soil in the Salinas Valley that can benefit from lime addition. Typically, 
vineyards and other agricultural land utilize about 50 pounds of lime per acre per year, which 
would require an approximately 1,900 acre area to agronomically utilize the lime pellets. 

Even with pellet disposal costs to a landfill estimated at $200 per ton, the annual costs would be 
$9,400 per year as compared to a brine waste disposal cost estimated at $0.10 per gallon, 
which would total $164,000 per year. The difference is very substantial. 

TDS Removal by Lime Softening 

There were comments received from various California Department of Health Services 
Engineers questioning if water softening reduces TDS. The response is, of course, it does, as 
calcium, magnesium, and bicarbonate are all precipitated and used by lime softening 
processes. However, cold lime softening is not a usual water treatment practice in California as 
it is in the Midwest, Florida, and other regions in the United States. The only municipal water 
treatment plant that I know of in California that utilizes a cold lime softening process is at 